

PRONTUARIO ALLA DIMISSIONE

<u>ATC</u>	<u>Principio attivo</u>	<u>dosaggio</u>	<u>forma farmaceutica</u>	<u>classe prescrivibilità</u>
A02BC02	PANTOPRAZOLO	20 mg	cpr gastrores	A
A02BC02	PANTOPRAZOLO	40 mg	cpr gastrores	A
A02BC03	LANSOPRAZOLO	15 mg	cpr orodisp	A
A02BC03	LANSOPRAZOLO	30 mg	cpr orodisp	A
A02BC03	ESOMEPRAZOLO	40 mg	cps gastrores	A
A03BA01	ATROPINA	1 mg	fiala im/ev	A
A03BB01	SCOPOLAMINA BUTILBROMURO	20 mg	fiala im/ev	A
A03FA01	METOCLOPRAMIDE	10 mg	fiala im/ev	A
A04AA01	ONDANSETRON	4 mg	cpr orodisp	A
A04AA01	ONDANSETRON	8 mg	cpr orodisp	A
A05AA02	AC. URSODESOSSICOLICO	450 mg	cpr rilascio prolungato	A
A05AA02	AC. URSODESOSSICOLICO	300 mg	cps	A
A06AH05	NALDEMEDINA	200 µg	cpr rivestite	A
A07AA02	NISTATINA	100 ml	sospensione os	A
A07AA11	RIFAXIMINA	200 mg	cpr rivestite	A
A07EC02	MESALAZINA	400 mg	cpr gastrores	A
A07EC02	MESALAZINA	800 mg	cpr gastrores	A
A09AA02	PANCRELIPASI	10.000 UI	cps rilascio modificato	A
A10AB04	INSULINA LISPRO	100 U/ml	penna	A
A10AE04	INSULINA GLARGINE	300 U/ml	penna	A PHT
A10BA02	METFORMINA	1 g	cpr rilascio prolungato	A
A10BA02	METFORMINA	500 mg	cpr rivestite	A
A10BB09	GLICLAZIDE	30 mg	cpr a rilascio prolungato	A
A10BG03	PIOGLITAZONE	15 mg	cpr	A
A10BH05	LINAGLIPTIN	5 mg	cpr rivestite	A PHT
A10BJ05	DULAGLUTIDE	1,5 mg	penna	A PHT
A10BK01	DAPAGLIFLOZIN	10 mg	cpr rivestite	A PHT
A10BK03	EMPAGLIFOZIN	10 mg	cpr rivestite	A PHT
A11CC04	CALCITRIOLO	0,25 µg	cps	A
A11CC05	COLECALCIFEROLO	10.000 UI	soluzione os	A
A11CC05	COLECALCIFEROLO	25.000 UI	soluzione os	A
A11CC06	CALCIFEDIOLO	1,5 mg	soluzione os	A
A12AX	CALCIO CARBONATO+CLORURO	1000 g + 880 UI	buste effervescenti	A
A12BA01	POTASSIO CLORURO	600 mg	cpr rilascio prolungato	A
B01AA03	WARFARIN	5 mg	cpr	A
B01AB01	EPARINA	5.000 UI	siringa	A PHT
B01AB01	EPARINA	12.500 UI	siringa	A PHT
B01AB05	ENOXAPARINA	2000 UI	siringa	A PHT
B01AB05	ENOXAPARINA	4000 UI	siringa	A PHT
B01AB05	ENOXAPARINA	6000 UI	siringa	A PHT
B01AB05	ENOXAPARINA	8000 UI	siringa	A PHT
B01AC04	CLOPIDROGEL IDROGENO	75 mg	cpr rivestite	A PHT

B01AC06	LISINA ACETILSALICILATO	160 mg	buste	A
B01AC06	LISINA ACETILSALICILATO	75 mg	buste	A
B01AC06	ASA + MG IDROSSIDO+ASA	300 mg+80 mg	cpr divisibili	A
B01AC06	ACIDO ACETIL SALICILICO	100 mg	cpr gastrores	A
B01AC22	PRASUGREL	10 mg	cpr rivestite	A PHT
B01AC24	TICAGRELOR	90 mg	cpr rivestite	A PHT
B01AC30	CLOPIDROGEL+ASA	75 mg/100 mg	cpr rivestite	A PHT
B01AE07	DABIGATRAN MESILATO	110 mg	cpr rivestite	A PHT
B01AE07	DABIGATRAN MESILATO	150 mg	cpr rivestite	A PHT
B01AF01	RIVAROXABAN	10 mg	cpr rivestite	A PHT
B01AF01	RIVAROXABAN	15 mg	cpr rivestite	A PHT
B01AF01	RIVAROXABAN	20 mg	cpr rivestite	A PHT
B01AF02	APIXABAN	2.5 mg	cpr rivestite	A PHT
B01AF02	APIXABAN	5 mg	cpr rivestite	A PHT
B01AF03	EDOXABAN	30 mg	cpr rivestite	A PHT
B01AF03	EDOXABAN	60 mg	cpr rivestite	A PHT
B01AX05	FONDAPARINUX	2,5 mg	siringa	A PHT
B01AX05	FONDAPARINUX	5 mg	siringa	A PHT
B01AX05	FONDAPARINUX	7,5mg	siringa	A PHT
B02AA02	ACIDO TRANEXAMICO	500 mg	fiala im/ev/os	A
B02BA01	FITOMENADIONE	10 mg	fiala im/ev/os	A
B03AA07	FERRO SOLFATO	105 mg	cpr rilascio prolungato	A
B03BA01	CIANOCOBALAMINA	1 mg	fiala im	A
B03BB01	ACIDO FOLICO	5 mg	cps	A
B03XA01	EPOETINA Zeta	4000 UI	siringa	A PHT
B05AA01	ALBUMINA UMANA	20% 50 ml	flacone ev	A
C01AA05	DIGOSSINA	0,0625 mg	cpr	A
C01AA05	DIGOSSINA	0,125 mg	cpr	A
C01AA05	DIGOSSINA	0,25 mg	cpr	A
C01AA05	DIGOSSINA	0,5 mg	fiala ev	A
C01BC03	PROPAFENONE	150 mg	cpr rivestite	A
C01BC03	PROPAFENONE	70 mg	flacone ev	A
C01BC04	FLECAINIDE	100 mg	cpr	A
C01BC04	FLECAINIDE	100 mg	cpr rilascio prolungato	A
C01BD01	AMIODARONE	200 mg	cpr	A
C01BD01	AMIODARONE	150 mg	fiala ev	A
C01CA24	ADRENALINA	1 mg	fiala ev	A
C01DA02	NITROGLICERINA	5 mg	cerotto	A
C01DA02	NITROGLICERINA	10 mg	cerotto	A
C01DA02	NITROGLICERINA	15 mg	cerotto	A
C01DA08	ISOSORBIDE DINITRATO	5 mg	cpr sublinguale	A
C01EB17	IVABRADINA	5 mg	cpr rivestite	A PHT
C01EB18	RANOLAZINA	375 mg	cpr rilascio prolungato	A PHT
C01EB18	RANOLAZINA	500 mg	cpr rilascio prolungato	A PHT
C02AC01	CLONIDINA	2,5 mg	cerotto	A
C02AC01	CLONIDINA	5 mg	cerotto	A
C02CA04	DOXAZOSIN	2 mg	cpr	A
C02CA04	DOXAZOSIN	4 mg	cpr	A
C03AA03	IDROCLORTIAZIDE	25 mg	cpr	A
C03CA01	FUROSEMIDE	25 mg	cpr	A

C03CA01	FUROSEMIDE	500 mg	cpr	A
C03CA01	FUROSEMIDE	250 mg	fiala ev	A
C03CA01	FUROSEMIDE	20 mg	fiala im/ev	A
C03CA04	TORASEMIDE	10 mg	cpr	A
C03DA03	CANRENONE	100 mg	cpr	A
C03DA03	CANRENONE	50 mg	cpr	A
C03EA01	AMILORIDE+IDROCLORAZOLO	5 mg+50 mg	cpr	A
C07AA05	PROPRANOLOLO	40 mg	cpr	A
C07AA07	SOTALOLO	80 mg	cpr	A
C07AB02	METOPROLOLO	100 mg	cpr	A
C07AB03	ATENOLOLO	100 mg	cpr	A
C07AB07	BISOPROLOLO	1,25 mg	cpr	A
C07AB07	BISOPROLOLO	2,5 mg	cpr	A
C07AB07	BISOPROLOLO	5 mg	cpr	A
C07AB12	NEBIVOLOLO	5 mg	cpr	A
C07AG02	CARVEDILOLO	25 mg	cpr	A
C07AG02	CARVEDILOLO	6,25 mg	cpr	A
C08CA01	AMLODIPINA	10 mg	cpr	A
C08CA01	AMLODIPINA	5 mg	cpr	A
C08CA12	BARNIDIPINA	10 mg	cps	A
C08CA13	LERCANIDIPINA	10 mg	cpr	A
C08DA01	VERAPAMIL	40 mg	cpr	A
C08DA01	VERAPAMIL	120 mg	cpr rilascio prolungato	A
C08DA01	VERAPAMIL	5 mg	fiala ev	A
C08DB01	DILTIAZEM	60 mg	cpr rilascio modificato	A
C08DB01	DILTIAZEM	120 mg	cpr rilascio prolungato	A
C09AA02	ENALAPRIL	20 mg	cpr	A
C09AA02	ENALAPRIL	5 mg	cpr	A
C09AA04	PERINDOPRIL	5 mg	cpr rivestite	A
C09AA05	RAMIPRIL	2,5 mg	cpr divisibili	A
C09AA05	RAMIPRIL	5 mg	cpr divisibili	A
C09AA15	ZOFENOPRIL	30 mg	cpr rivestite	A
C09AA15	ZOFENOPRIL	7,5 mg	cpr rivestite	A
C09CA01	LOSARTAN	50 mg	cpr rivestite	A
C09CA03	VALSARTAN	160 mg	cpr rivestite	A
C09CA03	VALSARTAN	40 mg	cpr rivestite	A
C09CA03	VALSARTAN	80 mg	cpr rivestite	A
C09CA04	IRBESARTAN	150 mg	cpr	A
C09CA07	TELMISARTAN	40 mg	cpr	A
C09CA07	TELMISARTAN	80 mg	cpr	A
C09CA08	OLMESARTAN	10 mg	cpr	A
C09CA08	OLMESARTAN	20 mg	cpr	A
C09DX04	VALSARTAN+SACUBITRIL	24/26	cpr rivestite	A PHT
C09DX04	VALSARTAN+SACUBITRIL	49 mg+51 mg	cpr rivestite	A PHT
C09DX04	VALSARTAN+SACUBITRIL	97 mg+103 mg	cpr rivestite	A PHT
C10AA01	SIMVASTATINA	20 mg	cpr rivestite	A
C10AA05	ATORVASTATINA	10 mg	cpr	A
C10AA05	ATORVASTATINA	20 mg	cpr	A
C10AA05	ATORVASTATINA	80 mg	cpr	A
C10AA07	ROSUVASTATINA	10 mg	cpr	A

C10AA07	ROSUVASTATINA	20 mg	cpr	A
C10AB05	FENOFIBRATO	145 mg	cpr	A
C10AX06	ACIDI OMEGA 3 ESTERI	1 g	cpr	A
C10AZ09	EZETIMIBE	10 mg	cpr	A
G04BD04	OXIBUTININA	5 mg	cpr	A
G04CA01	ALFUZOSINA	10 mg	cpr rilascio prolungato	A
G04CA02	TAMSULOSINA	0,4 mg	cpr rilascio modificato	A
G04CA03	TERAZOSINA	5 mg	cpr	A
G04CA04	SILODOSINA	4 mg	cps	A
G04CA04	SILODOSINA	8 mg	cps	A
G04CB01	FINASTERIDE	5 mg	cpr rivestite	A
G04CB02	DUTASTERIDE	0,5 mg	cps	A
H01CB02	OCTREOTIDE	0,1 mg	fiala sc	A PHT
H02AB01	BETAMETASONE	0,5 mg	cpr effervescenti	A
H02AB01	BETAMETASONE	1,5 mg	fiala im/ev	A
H02AB01	BETAMETASONE	4 mg	fiala im/ev	A
H02AB02	DESAMETASONE	2 mg	cpr effervescenti	A
H02AB02	DESAMETASONE	4 mg	cpr effervescenti	A
H02AB02	DESAMETASONE	4 mg	fiala im/ev	A
H02AB02	DESAMETASONE	8 mg	fiala im/ev	A
H02AB02	DESAMETASONE	0,20%	gocce os	A
H02AB07	PREDNISONE	25 mg	cpr	A
H02AB07	PREDNISONE	5 mg	cpr	A
H02AB08	TRIAMCINOLONE	40 mg	fiala im/intrarticolare	A
H02AB09	IDROCORTISONE	1 g	fiala	A
H02AB10	CORTISONE ACETATO	25 mg	cpr	A
H03AA01	L-TIROSINA SODICA	100 µg	cpr	A
H03AA01	L-TIROSINA SODICA	25 µg	cpr	A
H03AA01	L-TIROSINA SODICA	50 µg	cpr	A
H03AA01	L-TIROSINA SODICA	75 µg	cpr	A
H03BB02	TIAMAZOLO	5 mg	cpr	A
H04AA01	GLUCAGONE	1 mg	fiala iniett	A
J01AA02	DOXICICLINA	100 mg	cpr	A
J01CA04	AMOXICILLINA	1 g	cpr	A
J01CF04	OXACILLINA	1 g	fiala ev	A
J01CR02	AMOXICILLINA + AC CLA	875 mg+125 mg	buste	A
J01CR02	AMOXICILLINA + AC CLA	875 mg+125 mg	cpr	A
J01CR05	PIPERACILLINA + TAZOB	2 g+0,250 g	fiala im	A
J01DD01	CEFOTAXIMA	1 g	fiala ev	A
J01DD02	CEFTAZIDIME 3 GENERA	1 g	fiala im/ev	A
J01DD08	CEFIXIMA 3 GENERAZIO	400 mg	cpr rivestite	A
J01DE01	CEFEPIME 4 GENERAZIO	1 g	fiala ev	A
J01EE01	SULFAMETOSSAZOLO+T	800 mg+160 mg	cpr	A
J01EE01	SULFAMETOSSAZOLO+T	400 mg+80 mg/	sciroppo	A
J01EE01	SULFAMETOSSAZOLO+T	400 mg+80 mg	fiala ev	A
J01FA09	CLARITROMICINA	500 mg	cpr rivestite	A
J01FA10	AZITROMICINA	500 mg	cpr rivestite	A
J01FF01	CLINDAMICINA	600 mg	fiala im/ev	A
J01MA02	CIPROFLOXACINA	250 mg	cpr	A
J01MA02	CIPROFLOXACINA	500 mg	cpr	A

J01MA02	CIPROFLOXACINA	50mg/ml	soluzione os	A
J01MA12	LEVOFLOXACINA	500 mg	cpr rivestite	A
J01XA02	TEICoplanina	200 mg	fiala im/ev/os	A
J01XE01	NITROFURANTOINA	100 mg	cps	A
J01XX01	FOSFOMICINA	3 g	buste	A
J02AC01	FLUCONAZOLO	100 mg	cps	A
J02AC01	FLUCONAZOLO	10 mg/ml	sciroppo	A
J04AB02	RIFAMPICINA	300 mg	cps	A
J05AB01	ACICLOVIR	400 mg	cpr	A
J05AB01	ACICLOVIR	800 mg	cpr	A
L01BA01	METOTREXATO	2,5 mg	cpr	A
L01XX05	IDROSSICARBAMIDE	500 mg	cps	A
L02AB01	MEGESTROLO	160 mg		A
L02BB03	BICALUTAMIDE	50 mg	cpr rivestite	A PHT
L02BG03	ANASTROZOLO	1 mg	cpr rivestite	A
L02BG04	LETROZOLO	2,5 mg	cpr rivestite	A
L03AA02	FILGRASTIM	30 MU	siringa	A PHT
L04AX01	AZATIOPRINA	50 mg	cpr rivestite	A
M01AB01	INDOMETACINA	25 mg	cps	A
M01AB05	DICLOFENAC	100 mg	cpr rilascio modificato	A
M01AB05	DICLOFENAC	75 mg	fiala im	A
M01AB15	KETOROLAC TROMETAM	30 mg	fiala im/ev	A
M01AE01	IBUPROFENE	600 mg	cpr rivestite	A
M01AE03	KETOPROFENE	160 mg	fiala im/ev	A
M01AH01	CELECOXIB	200 mg	cps	A
M01AH05	ETORICOXIB	60 mg	cpr rivestite	A
M01AH05	ETORICOXIB	90 mg	cpr rivestite	A
M01AX17	NIMESULIDE	100 mg	buste	A
M03BX01	BACLOFENE	25 mg	cpr divisibili	A
M04AA01	ALLOPURINOLO	100 mg	cpr	A
M04AA01	ALLOPURINOLO	300 mg	cpr	A
M04AA03	FEBUXOSTAT	80 mg	cpr rivestite	A
M04AC01	COLCHICINA	1 mg	cpr	A
M05BA02	ACIDO CLODRONICO	300 mg	fiala ev	A
M05BA04	ACIDO ALENDRONICO	70 mg	cpr	A
N01BB02	LIDOCAINA	700 mg	cerotto	A
N02AA01	MORFINA SOLFATO	10 mg	cpr rilascio prolungato	A
N02AA01	MORFINA SOLFATO	30 mg	cpr rilascio prolungato	A
N02AA01	MORFINA SOLFATO	60 mg	cpr rilascio prolungato	A
N02AA01	MORFINA SOLFATO	100 mg	cpr rilascio prolungato	A
N02AA01	MORFINA CLORIDRATO	10 mg	fiala iniett	A
N02AA01	MORFINA CLORIDRATO	20 mg	fiala iniett	A
N02AA01	MORFINA SOLFATO	20 mg	soluzione os	A
N02AA05	OSSICODONE	10 mg	cpr rilascio prolungato	A
N02AA05	OSSICODONE	20 mg	cpr rilascio prolungato	A
N02AA05	OSSICODONE	40 mg	cpr rilascio prolungato	A
N02AA05	OSSICODONE	10 mg	fiala ev/sc	A
N02AA05	OSSICODONE	50 mg	fiala ev/sc	A
N02AA55	OSSICODONE+NALOXON	5 mg+2,5 mg	cpr rilascio prolungato	A
N02AA55	OSSICODONE+NALOXON	10 mg+5 mg	cpr rilascio prolungato	A

N02AA55	OSSICODONE+NALOXON	20 mg+10 mg	cpr rilascio prolungato	A
N02AB03	FENTANIL	12 µg/h	cerotto	A
N02AB03	FENTANIL	25 µg/h	cerotto	A
N02AB03	FENTANIL	50 µg/h	cerotto	A
N02AB03	FENTANIL	75 µg/h	cerotto	A
N02AB03	FENTANIL	100 µg/h	cerotto	A
N02AB03	FENTANIL CITRATO	100 µg	cpr orosol	A
N02AB03	FENTANIL CITRATO	200 µg	cpr orosol	A
N02AB03	FENTANIL CITRATO	400 µg	cpr orosol	A
N02AB03	FENTANIL CITRATO	100 µg	spray nasale	A
N02AB03	FENTANIL CITRATO	400 µg	spray nasale	A
N02AE01	BUPRENORFINA	10 µg/h	cerotto	A
N02AE01	BUPRENORFINA	5 µg/h	cerotto	A
N02AJ17	OSSICODONE+PARACETAMOL	10 mg+325 mg	cpr rivestite	A
N02AJ17	OSSICODONE+PARACETAMOL	5 mg+325 mg	cpr rivestite	A
N02AX02	TRAMADOLO	100 mg	cpr rilascio prolungato	A
N02AX02	TRAMADOLO	50 mg	cpr rilascio prolungato	A
N02AX02	TRAMADOLO	100 mg	fiala iniett	A
N02AX02	TRAMADOLO	100 mg	gocce os	A
N02AX06	TAPENTADOLO	100 mg	cpr rilascio prolungato	A
N02AX06	TAPENTADOLO	25 mg	cpr rilascio prolungato	A
N02AX06	TAPENTADOLO	50 mg	cpr rilascio prolungato	A
N03AA02	FENOBARBITALE	100 mg	cpr	A
N03AA02	FENOBARBITALE	50 mg	cpr	A
N03AA02	FENOBARBITALE	100 mg	fiala im/ev	A
N03AB52	FENITOINA	100 mg	cpr rivestite	A
N03AE01	CLONAZEPAM	0,25%	gocce os	A
N03AF01	CARBAMAZEPINA	200 mg	cpr	A
N03AG01	ACIDO VALPROICO	200 mg	cpr gastrores	A
N03AG01	ACIDO VALPROICO+SODIO	300 mg	cpr rilascio prolungato	A
N03AG01	ACIDO VALPROICO+SODIO	500 mg	cpr rilascio prolungato	A
N03AG01	ACIDO VALPROICO	200 mg/ml	soluzione os	A
N03AX09	LAMOTRIGINA	50 mg	cpr dispersibili	A
N03AX12	GABAPENTIN	100 mg	cps	A
N03AX12	GABAPENTIN	300 mg	cps	A
N03AX14	LEVETIRACETAM	500 mg	cpr rivestite	A
N03AX14	LEVETIRACETAM	100 mg/ml	soluzione os	A
N03AX16	PREGABALIN	25 mg	cps	A
N03AX16	PREGABALIN	75 mg	cps	A
N03AX18	LACOSAMIDE	100 mg	cpr rivestite	A
N03AX18	LACOSAMIDE	50 mg	cpr rivestite	A
N04BA02	LEVODOPA+CARBIDOPA	100 mg+25 mg	cpr rilascio modificato	A
N04BA02	LEVODOPA+CARBIDOPA	100 mg+25 mg	cpr	A
N04BA02	LEVODOPA+CARBIDOPA	250 mg+25 mg	cpr	A
N04BA02	LEVODOPA+BENSERAZID	100 mg+25 mg	cpr dispersibili	A
N04BA02	LEVODOPA+BENSERAZID	200 mg+50 mg	cpr divisibili	A
N04BA02	LEVODOPA+BENSERAZID	100 mg+25 mg	cps rilascio prolungato	A
N04BA05	MELEVODOPA+CARBIDOPA	25 mg+100 mg	cpr effervescenti	A
N04BB01	AMANTIDINA	100 mg	cpr	A
N04BC04	ROPINIROLO	2 mg	cpr rilascio prolungato	A

N04BC04	ROPINIROLO	4 mg	cpr rilascio prolungato	A
N04BC05	PRAMIPEXOLO	0,18 mg	cpr rilascio prolungato	A
N04BC05	PRAMIPEXOLO	0,26 mg	cpr rilascio prolungato	A
N04BC05	PRAMIPEXOLO	1,05 mg	cpr rilascio prolungato	A
N04BC09	ROTIGOTINA	2 mg/24h	cerotto	A
N04BC09	ROTIGOTINA	4 mg/24h	cerotto	A
N04BD02	RASAGILINA	1 mg	cpr	A
N04BD03	SAFINAMIDE	50 mg	cpr rivestite	A
N05AA01	CLORPROMAZINA	50 mg	fiala im/ev	A
N05AD01	ALOPERIDOLO	2 mg	fiala im	A
N05AD01	ALOPERIDOLO	0,002	gocce os	A
N05AH03	OLANZAPINA	5 mg	cpr orodisp	A PHT
N05AH04	QUETIAPINA	100 mg	cpr rivestite	A PHT
N05AH04	QUETIAPINA	25 mg	cpr rivestite	A PHT
N05AL07	LEVOSULPIRIDE	25 mg	fiala im/ev	A
N05AL07	LEVOSULPIRIDE	50 mg	fiala im/ev	A
N05AX08	RISPERIDONE	1 mg	cpr rivestite	A PHT
N05AX08	RISPERIDONE	0,10%	gocce os	A
N05BA01	DIAZEPAM	10 mg	fiala im/ev	A
N06AB03	FLUOXETINA	20 mg	cpr solubili	A
N06AB04	CITALOPRAM	20 mg	cpr rivestite	A
N06AB04	CITALOPRAM	4%	gocce os	A
N06AB05	PAROXETINA	20 mg	cpr rivestite	A
N06AB06	SERTRALINA	50 mg	cpr rivestite	A
N06AB10	ESCITALOPRAM	10 mg	cpr rivestite	A
N06AB10	ESCITALOPRAM	2%	gocce os	A
N06AX05	TRAZODONE	75 mg	cpr a rilascio prolungato	A
N06AX05	TRAZODONE	6%	gocce os	A
N06AX11	MIRTAZAPINA	30 mg	cpr orodisp	A
N06AX16	VENLAFAXINA	75 mg	cpr rilascio prolungato	A
N06AX21	DULOXETINA	30 mg	cps	A
N06AX21	DULOXETINA	60 mg	cps	A
N06AX26	VORTIOXETINA	2%	gocce os	A
N07AA02	PIRIDOSTIGMINA	60 mg	cpr divisibili	A
P01BA02	IDROXICLOROCHINA	200 mg	cpr rivestite	A
R03AC02	SALBUTAMOLO	0,50%	Soluzione da nebulizzare	A
R03AK07	FORMOTEROLO+BUDES	160 µg/4,5 µg	sol inal	A
R03AK08	FORMOTEROLO+ BECLO	100 µg+6 µg	polv inal	A
R03AK08	FORMOTEROLO+ BECLO	100 µg+6 µg	sol inal	A
R03AK10	FLUTICASONE+VILANTER	92 µg/22 µg	sol inal	A
R03AL02	SALBUTAMOLO+IPATRO	0,375%+0,075%	Soluzione da nebulizzare	A
R03AL03	VILANTEROLO E UMECLI	55 µg/22 µg	polv inal	A
R03AL05	ACLIDINIO BROMURO+F	340 µg+12 µg	polv inal	A
R03AL09	FLUTICASONE+UMECLID	92 µg/55 µg/22 µg	polv inal	A
R03AL09	BECLOMETASONE+FORN	87 µg/5 µg/9 µg	sol inal	A
R03AL11	FORMOTEROLO, GLICOPIRRONIO BROM		sol inal	A
R03BA01	BECLOMETASONE	0,8 mg	Soluzione da nebulizzare	A
R03BB01	IPRATROPRIO BROMURO	0,025%	Soluzione da nebulizzare	A
R03BB04	TIOTROPIO BROMURO	2,5 µg	sol inal	A
R03DC03	MONTELUKAST	10 mg	cpr rivestite	A

R05DA	DIIDROCODEINA	1%	gocce os	A
R05DB27	LEVODROPROPRIZINA	6%	gocce os	A
R06AE06	OXATOMIDE	30 mg	cpr	A
R06AE07	CETIRIZINA DICLORIDRA	10 mg	cpr rivestite	A
S01EC01	ACETAZOLAMIDE	250 mg	cpr	A
S01EC03	DORZOLAMIDE	2%	collirio	A
S01ED01	TIMOLOLO	0,50%	collirio	A
S01ED51	DORZOLAMIDE+TIMOLOLO	2%+0,5%	collirio	A
S01XA20	SODIO IALURONATO	0,15%	collirio monodose	
V03AE01	SODIO POLISTIRENSULFONATO	100 mg/g	Polvere per sospensione orale e rettale	A